Addressing Nitrate in California’s Drinking Water

Drinking Water Treatment for Nitrate

With a Focus on Tulare Lake Basin and Salinas Valley Groundwater

Report for the State Water Resources Control Board Report to the Legislature

California Nitrate Project,
Implementation of Senate Bill X2 1

Center for Watershed Sciences
University of California, Davis

http://groundwaternitrate.ucdavis.edu

Prepared for the California State Water Resources Control Board




Drinking Water Treatment for Nitrate

Technical Report 6

Addressing Nitrate in California’s Drinking Water

With a Focus on Tulare Lake Basin and Salinas Valley Groundwater

Report for the State Water Resources Control Board Report to the Legislature
[...]
denitrification enables removal of nitrate from the waste concentrate, with reduction to nitrogen gas.
Additionally, the Vibratory Shear Enhanced Process (VSEP), from New Logic Research, has been explored
in the context of treatment of RO concentrate from wastewater treatment. By applying a shear force
across the membrane, pore clogging by colloidal particles is minimized, leading to the potential for
improved water recovery (Lozier et al. N.D.). Several combined configurations of interest are discussed
below in Section 3.6 Brine Treatment Alternatives and Hybrid Treatment Systems.

Maintenance, Monitoring, and Operational Complexity

RO systems are typically highly automated, accommodating the greater operational complexity of RO
operation, in comparison with IX. Several operational decisions will be dictated by operator availability
and training. For instance, chemical addition in pretreatment can be quite effective, but will require
more intensive maintenance. In contrast, opting for the more expensive choice, installing a water
softener, will require less operator time. Membrane cleaning frequency varies widely and depends on
the efficiency of pretreatment measures and water quality. Interruption of operation is not always

Technical Report 6: Drinking Water Treatment for Nitrate 52



necessary as the membranes can be isolated and cleaned in place (CIP) in stages. Membranes are
typically cleaned with acid or caustic solutions (WA DOH 2005). Cleaning agents are selected based on
the cause of membrane fouling. Cleaning and rinsing can take an hour and with effective pretreatment,
monthly membrane cleaning should be sufficient (Remco Engineering N.D.; Bates N.D.). With effective
pretreatment, cleaning frequency can be significantly minimized. An RO plant in Milan, Italy, using anti-
scalants, requires cleaning only once every 18 months (Elyanow & Persechino 2005). Filters should be
checked weekly and, if used, the water softener should be maintained with sufficient salt every day.
Effluent nitrate concentrations require monitoring to ensure compliance and to assess membrane
performance. Over time, membrane degradation will lead to a gradual decrease in removal efficiency.
Membrane life varies and can range from 5 to 20 years or more (Remco Engineering N.D.). Waste
concentrate management consists of appropriate storage and disposal. More operationally complex
than IX, operators of RO systems will typically require more training and system maintenance will
demand more time and chemicals. However, with the implementation of appropriate pretreatment
measures and the ability for system automation, operational complexity can be minimized.

3.2.2 Reverse Osmosis - Cost Considerations

For the efficient operation of an RO system, the fundamental objective is to maximize water recovery
with the minimum amount of energy and chemical usage, while meeting necessary potable water
guidelines. Factors affecting system cost include facility size (how much water), source water quality
(including nitrate concentration), environmental factors (temperature and pH), and target effluent
nitrate concentration (Bilidt 1985). Lower operating pressures are less costly, but result in decreased
water recovery. High operating pressures maximize water recovery (decreasing disposal costs), but
increase energy demands and the need for “specialized pumps” (WA DOH 2005). Thus, there is a trade-
off between the costs of increasing water recovery (increased pretreatment and operational pressure)
and the costs of disposal (pumping, storage, and disposal expenses). In pretreatment, the use of anti-
scalants rather than acid or a water softener is generally the least expensive. The use of a water
softener is the least cost competitive option (Lenntech 2009c). Regarding small water systems, “reverse
osmosis is one of the most expensive forms of centralized treatment and will likely not be cost effective
unless there are multiple contaminants needing removal” (WA DOH 2005, p. 27).

Capital costs for RO include land, housing, piping, storage tanks, O&M equipment, membranes,
preliminary testing (pilot studies), permits, and training. O&M costs include membrane and filter
replacement, membrane and filter disposal, concentrate disposal or treatment, chemical use (anti-
scalant, pH adjustment, disinfection, etc.), repair, maintenance, power, and labor.

Published cost information, from existing RO installations used for nitrate treatment, is listed in Table 7.
Costs have been adjusted to 2010 dollars, unless indicated otherwise. Costs can be difficult to assess
due to inconsistencies in how cost information is reported. Comparison of treatment costs is not always
valid due to differences in influent water quality parameters, system size, waste management options,
and system configuration. Published costs do not always include comparable information. It would be
inappropriate to compare the O&M costs of a facility that excludes disposal costs with others that
include this information. The listed cost information is provided as an approximate range of costs for

Technical Report 6: Drinking Water Treatment for Nitrate 53



specific facilities. Costs for implementing RO may be very different from those listed here. A thorough
cost analysis of design parameters for specific locations would be required for accurate cost estimation.
The information gathered through the questionnaire includes detailed costs associated with the unique
case studies included in this analysis. A detailed discussion of treatment costs is included below in
Section 6 Treatment Cost Analysis.

Table 7. Selected costs* of reverse osmosis systems for nitrate removal.

System Flow** < 0.5 MGD 0.5-5 MGD 5+ MGD
Annualized Capital Cost ($/1000 gal) 3.51-5.17[1, 2] 1.00-1.30[3, 4] 0.95 [3]
O&M Cost ($/1000 gal) 1.46-16.16 [1, 2] 1.22-2.01(3, 4] 1.63 [3]
Total Annualized Cost ($/1000 gal) 5.73-19.70[1, 2] 2.52-3.21[3, 4] 2.58 [3]

*Costs have been adjusted to 2010 dollars with 7% interest over 20 years, unless indicated otherwise.
**When available, costs are based on actual system flow rather than design capacity.

[1] Walker (N.D.), costs not adjusted to 2010 dollars. [2] Personal communication with representatives of two
small water systems (2010). [3] Conlon et al. (1995). [4] Cevaal et al. (1995).

3.2.3 Reverse Osmosis - Selected Research

Much research has focused on RO; Table A.2 of the Appendix is a list of recent studies relevant to nitrate
removal from potable water and several examples of RO application. Current RO research focuses on
improvements of membranes and waste management, and decreasing energy use.

3.2.4 Reverse Osmosis - Summary of Advantages and Disadvantages

A summary of advantages and disadvantages of RO in comparison with other treatment options is listed
in Table A.6 of the Appendix. Advantages of RO include high quality product water, multiple
contaminant removal, desalination (TDS removal), feasible automation, and application for POU
applications. According to Elyanow & Persechino (2005), in their comparison of RO and EDR, “...the best
economical choice for small capacity systems (<110 gpm or <25 m>/hr) are simple RO plants, which have
less electrical and hydraulic complexity than EDR and other technologies” (p. 7). In waters where
salinity is a problem, RO can be better suited than IX due to the ability to remove multiple contaminants
(including trihalomethane formation potential precursors (THMFPs)) (Cevaal et al. 1995).

Disadvantages of RO include high capital and O&M costs, membrane fouling susceptibility, high
pretreatment and energy demands, and potentially large waste volume (lower water recovery) requiring
disposal. The high cost of disposal from inland locations can result in RO treatment becoming cost
prohibitive. Howe (2004) presents several alternatives to conventional disposal measures of RO waste
brine, including reuse for industrial processes, processing (e.g., for salt production), or use in energy
generation (“solar brine pond”).

Technical Report 6: Drinking Water Treatment for Nitrate 54



3.2.5 Reverse Osmosis - Improvements and Modifications
Process Modification

High Efficiency Reverse Osmosis (HERO") is a patented multi-step process enabling increased water
recovery (greater than 90%) and minimizing cleaning requirements. This process limits scaling by
incorporating hardness reduction, CO, stripping, and pH adjustment (GE 2010b). Raw water is subjected
to intensive pretreatment before passing through the RO membranes as follows (Engle 2007):

e Weak acid cation exchange (WAC) is used to remove hardness ions,
e CO, stripping is used to remove carbonate and increase pH, and

e Base addition is used to increase the pH to a level of 10.5.
An example flow diagram is illustrated in Figure 9.

With such pretreatment, water fed to the RO membranes is softened and pH is adjusted high enough to
significantly increase the solubility of silica. The high chemical usage and multiple steps result in a more
complicated process than conventional RO. However, benefits include increased water recovery,
decreased waste volume, and the ability to treat severely impaired and poor quality source water
containing multiple contaminants (Engle 2007).

The HERO™ process was initially designed to produce ultra-pure water for use in electronics applications
and was patented by Debasish Mukhopadhyay with licensing rights for different applications (Engle
2007). The HERO™ process has been implemented for drinking water treatment in the small community
of Yalgoo, Australia, to produce high quality drinking water from brackish groundwater high in silica and
nitrate (Water Corporation 2007; Water Corporation 2009; Thomson et al. 2009). Higher removal rates
result in decreased waste volume. Using the HERO™ process in Yalgoo, waste volumes are as low as
“one-tenth of a conventional plant’s concentrated brine residue for disposal, eliminating the need for
big evaporation ponds” (Water Corporation 2007, p. 8).

Technical Report 6: Drinking Water Treatment for Nitrate 55



Reverse Osmosis > Permeate
Concentrate
Concentrate is stored in a reservoirto buffer flow variations }& Water

A 1

Either the lime/soda or lime/caustic process is used to Lime sludge is processed further
precipitate calcium and magnesium (centrifuges of drying beds) and disposed

A

The softened water is treated by sand filtration to remove
particulate matter

y

The filtered water is treated by WAC to remove residual
hardness

v

Second RO treatment. The high pH (~10.5) reduces the
potential for silicaprecipitation

A

Permeate

> Reduced concentrate volume for disposal

Figure 9. Flow chart of the HERO™ process. (Source: reproduced with permission, Central Arizona Salinity Study
2006.)

Membrane Modification — Low Pressure Membranes

Research and development in membrane technology has resulted in the emergence of Ultra-Low
Pressure Reverse Osmosis (ULPRO). In contrast to the high pressures required for conventional RO, use
of ULPRO membranes allows for lower operating pressures and improved flux rates. Energy demands
can be reduced due to lower operating pressures; however, pretreatment practices to prevent
membrane scaling and fouling are similar to those necessary for conventional RO membranes (Drewes
et al. 2008). ULPRO membranes are available from several manufacturers. Operating pressures are in
the range of 50 to 125 psi, while the pressures required for conventional RO membranes can be over
200 psi (Excel Water 2007; Drewes et al. 2008; Koch Membrane Systems 2008). Drewes et al. (2008)
compared the performance of ULPRO membranes and conventional RO membranes, wherein
pretreatment included nano-filtration for both RO options. Findings indicate that the ULPRO
membranes included in the study were capable of successfully removing nitrate and multiple additional
contaminants to potable water standards. “With regard to operating costs, operating pressure is the
only TMG [ULPRO membrane] operating parameter considered to deviate from the benchmark ESPA2
[conventional RO membrane] membrane. Pretreatment requirements and recovery rate were the
same. Electrical consumption will be directly proportional to the required operating pressure” (Drewes
et al. 2008, p. 93). However, in the cost comparison between the two membranes, the benefits of lower
operating pressures were overshadowed by the poor recovery of the ULPRO membranes after cleaning.

Technical Report 6: Drinking Water Treatment for Nitrate 56



The authors suggest that the cleaning of the ULPRO membranes would need to be optimized for an
improved cost comparison.

3.2.6 Reverse Osmosis - Case Studies

The following case studies provide detailed information on the design and operation of full-scale RO
treatment plants used for nitrate removal. Chino | Desalter and Chino Il Desalter are combination
systems using both RO and conventional IX.

Technical Report 6: Drinking Water Treatment for Nitrate

57



System Location: California
CASE #6 System Type: Community Water System

Treatment Type: Reverse Osmosis (RO)
Startup Date: 2002

System Description Treatment Type Reverse Osmosis and Blending
A California water utility operates a System Cap ac_'ty 120igpi .

system that has three groundwater  [AAAAALCAZAL L 173 75— 84 mg/L as nitrate
supplies, one of which has nitrate at 17-19mg/Las N

levels that exceed the MCL. The

impacted well has nitrate concentrations that range from 75 to 84 mg/L as nitrate (17 to 19 mg/L as N) and has a
typical production capacity of 100 gpm. In 2002, the utility implemented a blending program and installed an RO
system for nitrate control and treatment.

In RO, raw water is forced through a semi-permeable membrane under pressure such that the water passes
through, while contaminants are impeded by the membrane. The required pressure will be dependent on the
concentration of solute in the feed water. The collected concentrate is high in nitrate and other rejected
constituents (salts) and requires appropriate disposal. The extent to which the RO membrane removes
constituents from the water is called the rejection rate. Rejection rates for sodium chloride and sodium nitrate can
be as high as 98% and 93%, respectively (Elyanow & Persechino 2005).

The high nitrate supply is blended with one of the other two groundwater sources prior to RO treatment. The RO
system reliably removes nitrate to below 35.4 mg/L as nitrate (8 mg/L as N) and the water delivered to consumers
typically has nitrate levels below 13.3 mg/L as nitrate (3 mg/L as N). This system utilizes a leach field type system

to land apply the RO concentrate.

Source Water Quality

e Nitrate - mg/L as nitrate (mg/L N) e Co-contaminants
o Average-75(17) o Fluoride - 3.3 mg/L
o Minimum - 80 (18) o Arsenic
o Maximum - 84 (19) o Radium

Treatment Technology Selection

RO was selected as the most appropriate treatment system as the technology can reliably remove nitrate in
addition to the co-occurring contaminants that are present, specifically fluoride, arsenic, and radium.

Technical Report 6: Drinking Water Treatment for Nitrate 58



Treatment System Parameters

e Design Capacity
o 120 gpm maximum capacity
e Pretreatment
o Anti-scalant (Hyposperse MCD
150)
e  Treatment system footprint
o Treatment system: 15’ x 30’
o Total system footprint: 40’ x 100’

e RO System
o System manufacturer: Aria™ o
o Membrane manufacturer: .
Osmonics

o Number of stages: 4
o Number of RO elements per
stage: 4

Residuals Management

The concentrate is disposed to an on-site leach field.

Technology Benefits and Drawbacks

Clean-in-place (CIP)

o CIP frequency: Quarterly
(4x/year)

o Initiated when there isa 15%
decrease in permeate flow or salt
rejection or a 15% increase in
trans-membrane pressure

o  CIP chemicals: Dilute phosphoric
acid

Water efficiency: 80%
Monitoring

o Laboratory samples
Service life of membranes

o Approximately 8 years

Benefits Drawbacks
e Effectively removes nitrate and other co- e Energy intensive

contaminants .
e  On-site concentrate disposal